
Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

IPL, Snow Thrower, 966416001, 2012-02

Snow Thrower



REPAIR PARTS FOR 45-04791-669 Snow Thrower

1

2
3

910

4
5

6

8

11

12

13

7

14

16

15

17

18

19

75

74

35

48

22

51

31

32

33

80

83

83

82

24

23

28
27

26

21

76
41

30

29

81

82

6

34 3

36

39

37
38

40

42

43

44

48

25

45

50

46
47

52

77

79 78

54

53

55

21

56

58

73

61

62

62

57

6657

65

60

59

65

63

64
2

67

68

70

69

3

2

3

3

3

84

85

84

85

35

35

49

72

71

78 79

78 79

20

6

31

27

86

87

89

88

27



REPAIR PARTS FOR 45-04791-669 Snow Thrower

REF QTY PART NO DESCRIPTION
1 1 577 77 79-01 Gearbox Mounting Assembly
2 8 522 77 03-01 Washer, 5/16"
3 15 501 02 11-01 Nylock Nut, 5/16"
4 1 577 76 87-01 Gearbox
5 2 506 62 61-01 Hex Bolt, 3/8-16 x 1-1/4"
6 8 501 33 27-01 Nylock Nut, 3/8"
7 1 577 76 59-01 Gearbox Hub
8 2 577 15 84-01 Hex Bolt, 1/4-20 x 1-3/4"
9 2 531 00 76-29 Lock Nut, 1/4"
10 1 501 34 06-01 #61 Woodruff Key
11 1 577 76 89-01 6" Pulley
12 1 577 76 90-01 #6 Woodruff Key
13 1 531 00 76-25 Hex Bolt, 3/8-24 x 1"
14 1 577 76 60-01 Pulley Cover
15 2 577 77 70-01 Screw, 1/4-20 x 1/2"
16 2 577 76 92-01 Tinnerman Nut, 1/4"
17 1 577 76 78-01 Mounting Bracket (RH)
18 1 577 76 79-01 Mounting Bracket (LH)
19 1 577 76 77-01 Brace Bracket
20 2 501 34 43-01 Washer, 1.59 x 1.03 x .06
21 6 531 00 76-16 Lock Nut, 5/16"
22 1 577 77 85-01 Wheel Mounting Bracket
23 1 531 00 76-79 Spacer, 1.03 x 1.25 x 2"
24 1 577 77 75-01 Wheel Mounting Hub
25 1 577 78 00-01 Square Key
26 1 577 77 93-01 Washer, .41 x 1.25 x .156"
27 4 577 15 71-01 Lock Washer, 3/8"
28 1 577 77 71-01 Hex Bolt, 3/8-16 x 1"
29 1 577 77 87-01 Rear Mounting Frame
30 1 577 77 86-01 Mounting Shaft
31 6 506 62 49-01 Hex Bolt, 3/8-16 x 1"
32 2 577 76 53-01 Spacer
33 2 531 00 74-26 Hex Bolt, 5/16-18 x 1"
34 2 577 77 94-01 Washer, .344 x 1.125 x .12"
35 6 522 75 15-01 Hex Bolt, 5/16-18 x 1-3/4"
36 2 577 77 96-01 Wheel
37 2 577 76 49-01 Spacer, .75 x .641 x 3.5"
38 2 577 76 86-01 Hex Bolt, 1/2-13 x 4-3/4"
39 2 522 83 55-01 Nylock Nut, 1/2"
40 1 577 77 73-01 Lift Shaft
41 1 577 77 68-01 Cotter Pin, 1/8 x 1-1/2"
42 2 501 34 14-01 Flange Bearing
43 1 577 76 55-01 Lift Bracket
44 1 577 77 74-01 Lift Handle Bracket
45 1 501 34 22-01 Index Lift Rod

REF QTY PART NO DESCRIPTION
46 1 501 34 24-01 Compression Spring
47 2 501 34 25-01 Washer, .406 x .812 x .062
48 6 506 62 26-01 Hex Bolt, 5/16-18 x 3/4"
49 1 501 34 28-01 Spring Pin, 5/16 x 1-3/4"
50 1 501 34 23-01 Spring Pin, 3/16 x 1-3/4"
51 1 501 34 32-01 Lift Handle Tube
52 1 501 34 33-01 Trigger & Lift Cable Assembly
53 1 501 34 34-01 Countersink Screw, 10-24 x 1.36"
54 1 531 00 27-35 Handle Grip
55 1 577 76 81-01 Chute Control Tube
56 1 577 76 82-01 Chute Control Bracket
57 4 577 77 97-01 Plastic Bushing, 3/8"
58 1 501 33 60-01 Chute Crank Bracket
59 1 501 33 78-01 Chute Bracket
60  2 577 77 95-01 U-Joint
61 1 577 76 84-01 Crank Rod
62 4 531 00 76-78 Roll Pin, 1/8 x 5/8"
63 1 577 76 93-01 Crank Rod Chute
64 1 501 34 37-01 Crank Knob
65 2 522 75 58-01 Palnut, 3/8"
66 1 577 77 89-01 Crank Chute Assembly
67 1 501 34 40-01 Chute Tilt Bracket
68 1 501 34 38-01 Chute Tilt Handle
69 1 577 15 90-01 Shift Knob
70 1 501 33 99-01 Cable Guide
71 1 501 33 86-01 Chute Control Cable
72 1 501 33 84-01 Chute Control Cable w/ Clip
73 2 522 77 02-01 Carriage Bolt, 5/16-18 x 1"
74 1 577 77 99-01 Hose Cable Clip, 3/8"
75 1 577 77 69-01 Slotted Bolt, 10-32 x 5/8"
76 1 531 00 81-65 Nylock Nut, 10-32
77 1 577 76 51-01 Lift Strap
78 3 522 76 08-01 Cotter Pin, 1/8 x 3/4"
79 2 501 33 45-01 Washer, .531 x 1 x .059
80 1 577 76 85-01 Position Stop Strap
81 1 577 76 54-01 Idler Tension Bracket
82 4 522 75 93-01 Hex Bolt, 1/4-20 x 3/4"
83 4 504 06 60-01 Nylock Nut, 1/4"
84 4 522 83 56-01 Hex Bolt, 1/2-13 x 1-1/4"
85 4 501 33 41-01 Lock Nut, 1/2"
86 1 580 47 44-01 Belt Guide Bracket Assembly
87 1 580 47 45-01 Belt Guide Strap
88 2 580 47 46-01 Spacer, Belt Guide
89 2 531 00 27-32 Hex Bolt, 3/8-16 x 2"



REPAIR PARTS FOR 45-04791-669 Snow Thrower

1

12

58

19

22

20
26

25

20

929

42

15
30

38

39

43

45

44

31

36

32

35

32

34

33
34

35

33

54

52

47

55

9
6

55

49

50

57

5156

46

48

14
14

17
8

37

8

40

41

9

9

9

8
16

53

11

26

21

23

8 8

24

24

27

14

28
17

10 2

7
9

9

3

4
6

5

8

57



REF QTY PART NO DESCRIPTION
1 1 501 33 54-01 Housing Assembly
2 1 501 33 55-01 Worm Drive
3 1 501 33 59-01 Shaft, Auger Gearbox
4 1 501 34 05-01 Brace, Gearbox Center
5 1 501 34 06-01 Key, #61 Woodruff
6 3 506 62 26-01 Hex Bolt, 5/16-18 x 3/4"
7 2 531 00 81-17 Hex Bolt, 5/16-18 x 1"
8 23 501 02 11-01 Nylock Nut, 5/16"
9 20 522 77 03-01 Washer, 5/16"
10 1 501 33 57-01 Impeller Assembly
11 2 501 33 67-01 Roll Pin
12 1 501 33 58-01 Scraper Plate
13 12 522 77 03-01 Washer, 5/16"
14 8 506 62 55-01 Carriage Bolt, 5/16-18 x 3/4"
15 1 577 15 71-01 Lock Washer, 3/8"
16 2 501 33 75-01 Skid Shoe
17 4 522 77 02-01 Carriage Bolt, 5/16-18 x 1"
18 1 501 33 63-01 Spiral Auger (LH) not shown
19 1 501 33 64-01 Spiral Auger (RH)
20 4 501 33 71-01 Spacer, .75 x 1.25 x .5"
21 6 501 33 65-01 Hex Bolt, 5/16-18 x 3/4"
22 4 501 33 66-01 Shear Bolt, 5/16-18 x 1-1/2"
23 6 522 75 86-01 Lock Washer, 5/16"
24 6 501 33 70-01 Washer, .76 x 1.49 x .06"
25 2 531 00 76-55 Flange Bearing, 3/4"
26 4 501 33 74-01 Split Bearing, 3/4"
27 2 501 33 77-01 Hex Bearing, 1"
28 1 501 33 53-01 Bearing Housing
29 1 501 33 72-01 Ball Bearing
30 1 531 00 76-25 Hex Bolt, 3/8-24 x 1"

REF QTY PART NO DESCRIPTION
31 1 501 33 69-01 Chute Adapter
32 4 531 00 76-37 Carriage Bolt, 1/4-20 x 3/4"
33 4 504 06 60-01 Nylock Nut, 1/4"
34 4 522 83 59-01 Washer, 1/4"
35 4 501 33 76-01 Nylon Washer
36 1 501 33 62-01 Chute Reinforcement
37 1 577 77 72-01 Sprocket & Hub Assembly
38 1 501 33 96-01 Washer, .41 x 1.25 x .156"
39 1 501 34 06-01 #61 Woodruff Key
40 1 577 77 76-01 Sprocket & Shaft Assembly
41 1 501 34 58-01 Bearing Housing
42 1 577 76 91-01 Bore Bearing, 7/8"
43 3 577 15 84-01 Hex Bolt, 1/4-20 x 1-3/4"
44 3 531 00 76-29 Lock Nut, 1/4"
45 1 577 76 88-01 #40 Roller Chain
46 1 577 76 84-01 Chute Rotation Stop Bracket
47 1 501 34 04-01 Lower Chute
48 1 577 77 90-01 Upper Chute
49 1 501 33 99-01 Cable Guide
50 1 501 33 83-01 Cable Bracket
51 1 501 33 21-01 Hex Bolt, 5/16-18 x 1-1/2"
52 3 501 34 03-01 Chute Keeper
53 1 501 34 02-01 Hex Screw, 1/4-14 x 5/8"
54 6 501 33 97-01 Flange Nut, 1/4"
55 6 522 76 17-01 Hex Bolt, 1/4-20 x 1"
56 4 577 77 92-01 Washer, .281 x .625 x .065"
57 2 531 00 76-16 Lock Nut, 5/16"
58 4 501 33 41-01 Lock Nut, 1/2"

1 42386 Owners Manual

REPAIR PARTS FOR 45-04791-669 Snow Thrower


